
MEDAWARE- Task 3 
 
 

 
 

   
1

 
 

 

 

 

 

 

 

 

 

 

 
 

EUROPEAN COMMISSION 
EURO-MEDITERRANEAN PARTNERSHIP 

 
 

Development of Tools and Guidelines for the 
Promotion of the Sustainable Urban Wastewater 

Treatment and Reuse in the Agricultural Production 
in the Mediterranean Countries 

 
(MEDAWARE) 

 
 
 
 
 
 
 

Task 3: Analysis of Best Practices and Success Stories  
 

March 2004

   MMMEEEDDDAAAWWWAAARRREEE      
         MMMEEE888///AAAIIIDDDCCCOOO///222000000111///000555111555///555999333444111---PPP000333333    



MEDAWARE- Task 3 
 
 

 
 

   
2

 
Working Groups 
 
Responsible persons for the preparation of the report: 
 
Dr Dolores Hidalgo 
Dr Rubén Irusta 
[...]
the wastes that are treated, which being septic, can cause serious odour nuisance. Particular 
attention was given to cover all tanks that may emanate odours and to ensure that all air from 
the tanks is vented through biological filters for the removal of odorous compounds. 



MEDAWARE- Task 3 
 
 

 
 

   
57

 
Information sources: 
 
Marie-Pons, 1999. Available from: 
http://www.ensic.inplnancy.fr/COSTWWTP/Work_Group/Wg5/Hamburg2000/Hajipakkos.pdf, 
[Accessed Nov. 26 2003]. 

 
Ministry of agriculture, natural resources and environment water development department, 
2002. The central wastewater treatment at Vathia Gonia, Republic of Cyprus.  Available 
from: http://www.pio.gov.cy/wdd/eng/publications/vgonia_eng.pdf, [Accessed Dec. 20, 2003]. 
 
The central wastewater treatment plant in Vathia Gonia, Cyprus. 
http://www.hydro.ntua.gr/labs/sanitary/agricultural_reuse.htm. 
 
http://www.caramondani.com.cy/completed.htm  
 
 
CASE 4: Limassol WWTP 
 
Location: 
 
Limassol. 
 
Year of the project development: 
 
1995. 
 
Water origin:  
 
Domestic and industrial wastewater. 
 
Volume (or flow) of water affected: 
 
The mean flow rate at the ultimate stage will be 48,205 m3/d.  Currently, the average sewage 
flow is about 10,000 m3/d (3.65 Mm3/yr). 
 
Water treatment before reuse (technologies/process applied): 
 
Secondary and tertiary treatments are employed.  Secondary treatment includes grit, oil, 
grease and large solids removal in its primary processes, followed by conventional activated 
sludge treatment.  The sludge is anaerobically digested and dewatered on belt presses. 
 
Reclaimed water quality: 
 
For secondary effluent: 
BOD5: 20 mg/l 
TSS: 20 mg/l 
 



MEDAWARE- Task 3 
 
 

 
 

   
58

The quality of the tertiary effluent, is of very high standards and well within the requirements 
of the European Union requirements as specified by the applicable guidelines, regulations and 
standards. 
 
Water reuse applications: 
 
Reclaimed wastewater is used for many purposes including groundwater recharge, restricted 
irrigation such as public amenity areas, golf courses, etc., but excluding vegetable irrigation. 
The tertiary treated effluent is delivered to the Water Development Department of the 
Ministry of Agriculture, which has the responsibility of the distribution and sale to various 
users. 
 
Total area affected by irrigation: 
 
Not data available. 
 
Types of products cultivated in irrigated areas: 
 
Not data available. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
The Sewerage and Drainage System of Limassol Amathus (SBLA), the largest in Cyprus, is 
being developed in phases. The population which is currently being served is about 70,000 
people and at the ultimate stage 200,000 people will be served.  Phase A of the project that 
started in 1995, consists of a sewage network of about 180 km, six large pumping stations, a 
tunnel of about 800m long, a sea outfall for emergency situations, a secondary treatment 
plant, a tertiary treatment plant.  The total cost of Phase A of the project, including the tertiary 
treatment plant, is about 90 million US$. Phase B of the project is currently under 
construction in phases. On completion of the whole project, the ultimate cost for the sewerage 
treatment and water reuse scheme is projected to exceed 180 million US$. 
 
Problems founded in the start-up, development or final application of the project: 
 
Not problems reported. 
 
Remarkable results: 
 
The cost of production of the tertiary effluent is much lower than the desalinated water. It is 
estimated that the marginal cost of the tertiary treatment effluent is currently about 0.09 
US$/ml (not including the secondary treatment costs that should be employed in any case). 
Water resources are used more efficiently and cost effectively with the help of wastewater 
reuse scheme. Freshwater can be saved for domestic use. 
 
Information sources: 
 
Papaiacovou I., 2001. Case study- wastewater reuse in Limassol as an alternative water 
source. Desalination 138, 55-59. 



MEDAWARE- Task 3 
 
 

 
 

   
59

Selected cases in France 
 
 
CASE 1: Mont Saint Michel Proyect  
 
Location: 
 
Mont Saint Michel. 
 
Year of the project development: 
 
1994. 
 
Water origin:  
 
Domestic wastewater. 
 
Volume (or flow) of water affected: 
 
Not data available. 
 
Water treatment before reuse (technologies/process applied): 
 
Activated sludge, 3 stabilization lagoons. 
 
Reclaimed water quality: 
 
An analysis reveals the following parameters for the effluents: 
 
Faecal Coliforms: 20/100 ml 
Helminth Eggs: 0/100 ml   

 
Water reuse applications: 
 
Irrigation. 
 
Total area affected by irrigation: 
 
An average agricultural area of 265 hectares.   
 
Types of products cultivated in irrigated areas: 
 
Meadows and maize. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
Not data available. 
 



MEDAWARE- Task 3 
 
 

 
 

   
60

Problems founded in the start-up, development or final application of the project: 
 
Not data reported. 
 
Remarkable results: 
 
Not data reported. 
 
Information Sources: 
 
Faby J.A., Brissaud F. and Bontoux J., 1999, Wastewater Reuse in France: Water quality 
standards and wastewater treatment technologies, Water Sci. Technol., Vol. 40, No 4-5, pp 
37-42. 
 
Brissaud F., 2002, Wastewater Reclamation and Reuse in France, e-books in Hydrored web-
site as personnel communication, 
http://tierra.rediris.es/hidrored/ebooks/ripda/bvirtual/articulo06.PDF  
 
 
CASE 2: Clermont Ferrand Proyect  
 
Location: 
 
Clermont Ferrand. 
 
Year of the project development: 
 
1996. 
 
Water origin:  
 
Domestic wastewater. 
 
Volume (or flow) of water affected: 
 
25,000 m3/day (9 Mm3/yr). 
 
Water treatment before reuse (technologies/process applied): 
 
Activated sludge, lagoon. 
 
Reclaimed water quality: 
 
An analysis reveals the following parameters for the effluents: 
 
Faecal Coliforms: 90/100 ml 
Enterococci: 24/100 ml   

 



MEDAWARE- Task 3 
 
 

 
 

   
61

Water reuse applications: 
 
Irrigation. 
 
Total area affected by irrigation: 
 
An average agricultural area of 600 hectares.   
 
Types of products cultivated in irrigated areas: 
 
Maize. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
Not data available. 
 
Problems founded in the start-up, development or final application of the project: 
 
Not data reported. 
 
Remarkable results: 
 
Not data reported. 
 
Information Sources: 
 
Faby J.A., Brissaud F. and Bontoux J., 1999, Wastewater Reuse in France: Water quality 
standards and wastewater treatment technologies, Water Sci. Technol., Vol. 40, No 4-5, pp 
37-42. 
 
Bontoux J., Courtois G., 1996, Wastewater Reuse for Irrigation in France, Water Sci. 
Technol., Vol. 33, No 10-11 pp 45-49. 
 
Brissaud F., 2002, Wastewater Reclamation and Reuse in France, e-books in Hydrored web-
site as personnel communication. 
http://tierra.rediris.es/hidrored/ebooks/ripda/bvirtual/articulo06.PDF 
 
 
CASE 3: Wastewater reuse in a French island  
 
Location: 
 
French island of Noirmoutier (Atlantic coast). 
 
Year of the project development: 
 
Since 1996. 
 



MEDAWARE- Task 3 
 
 

 
 

   
62

Water origin:  
 
Treated domestic wastewater proceeding from two wastewater treatment plants (WWTP), La 
Salaisière (in the North) and La Casie (in the South), treat municipal sewage collected from 
the four communities of the island. 
 
Volume (or flow) of water affected: 
 
Average sewage flow rates in La Salaisière and Casie WWTP´s are 8,000 m3/d and 1,500 
m3/d, respectively. At present, from 150,000 to 300,000 m3/year of wastewater stored at La 
Salaisière WWTP are utilised to irrigate 2.70 km2 potato fields, while at La Casie about 
30,000 to 50,000 m3/year are used to irrigate an area of 0.35 km2 potato fields. 
 
Water treatment before reuse (technologies/process applied): 
 
La Salaisière secondary effluents are stored in a series of 4 reservoirs, with an overall storage 
capacity of 220,000 m3, making water available for irrigation and improving the 
microbiological quality of the stored water. Stored water that cannot be used for irrigation is 
disposed of to the sea. Between May and July, most of the stored water is used for irrigation 
and no water is discharged into the sea. Primary effluents of La Casie WWTP are stored in 
90,000 m3 stabilisation ponds. 
 
Reclaimed water quality: 
 
Helminth Eggs: < 1 / 1,000 ml 
Faecal Coliform: < 1,000 / 100 ml 

 
Water reuse applications: 
 
Agricultural and landscape irrigation. 
 
Total area affected by irrigation: 
 
2.70 km2 in Salaisière and 0.35 km2 in La Casie. 
 
Types of products cultivated in irrigated areas: 
 
Potatoes. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
The four communities of the island have constituted an association which is in charge of 
water supply and wastewater collection, treatment, reuse and disposal. This association 
purchases the treated water and sells it to the consumers. It also sells treated wastewater to the 
farmers. Prices listed in Table 12 vary with the quantity, quality and usage of water. 
 
 
 



MEDAWARE- Task 3 
 
 

 
 

   
63

 
Table 12. Average water prices in Noirmoutier (including the cost of subscription and meters). 

 
Potable water (€/m3) Reclaimed water (€/m3) 

Purchased Sold Sold 
 Domestic, hotel,… Landscape Agriculture Agricultural irrigation 

0.60 4.57* 0.67 1.54 0.23-0.30 
Note: *including the price for sewage treatment and disposal: 2.21 €/m3 

 
Problems founded in the start-up, development or final application of the project: 
 
Not data reported. 
 
Remarkable results: 
 
The study shows that, in Noirmoutier, wastewater reclamation and reuse for crop irrigation is 
the most cost-effective solution to the lack of water resources and the protection of sensitive 
environment. Treated wastewater is the resource most easily accepted by the farmers for its 
low price. 
 
Information Sources: 
 
Xu, P., Valette, F., Brissaud, F., Fazio, A., Lazarova, V. Technical –economic modeling of 
integrated water management: wastewater reuse in a French island. Wat. Sci. & Technol. 43 
(10), pp. 67-74, (2001). 
 



MEDAWARE- Task 3 
 
 

 
 

   
64

Selected cases in Greece 
 
 
CASE 1: Wastewater reuse in Chalkis, Greece  
 
Location: 
 
City of Chalkis. 
 
Year of the project development: 
 
The whole project of reclamation of wastewater started at 1998 and constructed the first UV. 
 
Water origin:  
 
Mainly domestic wastewater.  
 
Volume (or flow) of water affected: 
 
A total daily flow of 9,000 m3/day. 
 
Water treatment before reuse (technologies/process applied): 
 
Wastewater treatment (Figures 17 and 18) consists of the following stages: pre-treatment of 
the municipal wastewater, pre-treatment of septage sewerage, primary clarifiers, aeration 
tanks, final clarifiers, advanced treatment, thickeners, digesters and dewatering unit for sludge 
treatment. The Advanced Treatment of the WWTP of Chalkis consists of, coagulation-
filtration, ultraviolet disinfection using two types of UV systems (closed and open type) and 
chlorination. In 1998 the first UV bank was constructed, which produce 55 mWs/cm2 dose. 
After test, it was decided to increase the total dose of the UV lamps at 120 mWs/cm2. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 17. Advanced Wastewater Treatment for Reuse at the WWTP of Chalkis. 
 



MEDAWARE- Task 3 
 
 

 
 

   
65

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 18. Flow diagram of the WWTP of Chalkis. 
 
Reclaimed water quality: 
 

 Table 13. Effluent quality of the WWTP of Chalkis 
 

Parameters Units Average value 
Temperature ºC 21.2 
pH  7.14 
Redox mV 60 
Suspended Solids 
(SS) 

mg/l 12 

COD mg/l 54 
BOD mg/l 9 
Ammonia N-NH4

+ mg/l 6.6 
Nitrate N-NO3

- mg/l 5.5 
Nitrite N-NO2

- mg/l 0.3 
Total Phosphorous mg/l 4.0 
UV Transmisión %T 55.3 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

Figure 19. F. Coli distribution per stage. 



MEDAWARE- Task 3 
 
 

 
 

   
66

 
Water reuse applications: 
 
Chalkis WWTP provides tertiary treated water primary for landscape irrigation and secondary 
(not in today use) for industrial use. 
 
From a total daily flow of 9,000 m3/day the 4,000 m3/day can be used for landscape irrigation 
and industrial uses. 
 
Total area affected by irrigation and Types of products cultivated in irrigated areas: 
 
Until today 2,500 trees have been planted at Passas island (3 ha) where the facilities of the 
WWTP are. There have also been planted 55 ha with 12,175 trees and bushes nearby the city 
of Chalkis, while the expectations are 280 ha with 100,000 trees and bushes (Figure 20). 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 20. Irrigation area in Chalkis. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
Not data available. 
 
Problems founded in the start-up, development or final application of the project: 
 
Not special problems reported. 
 
Remarkable results: 
 
The following good results have been reported: 



MEDAWARE- Task 3 
 
 

 
 

   
67

- Achievement of Quality Criteria. 
- Functional Flexibility of Advanced Treatment stages. 
- Correlation between ratios of energy consumption and advanced treated wastewater volume. 
- Adequate process performance of filters in the range of 50 to 200 m3/hr and >70 mg/l 
Calum. 
 
Information Sources: 
 
Kanaris, S., Koutsavlis, An., Mamais, D., Margaritis, N. Advanced wastewater treatment for 
reuse at the WWTP of Chalkis. International workshop Implementation and operation of 
municipal wastewater reuse plants. Thessaloniki, Greece, March-2004. 
 
 
 



MEDAWARE- Task 3 
 
 

 
 

   
68

Selected cases in Israel 
 
 
Israel is a semi-arid country with insufficient natural water resources. All the available water 
(290 m3/capita/yr) is consumed causing severe water stress in drought years. Israel’s water 
policy is based on the development of alternative water resources including brackish and 
seawater desalination, wastewater reuse, brackish water irrigation, stormwater storage and 
cloud seeding. The future aim is to increase effluent reuse by the year 2010 to minimum 500 
MMCY from the 290 MMCY currently reused. Today, 95% of the 450 MCMY domestic 
sewage, is centrally collected in WWTPs. 60% of the treated effluents contain maximum 20 
mg/l BOD and 30 mg/l TSS and are suitable by further filtration and disinfection for 
unrestricted irrigation. New (1999 Halperin – Committee guidelines and 2002 Inbar 
Committee standard proposal) regulations for unrestricted irrigation require, besides 
application of tertiary or more advanced treatments, also good O & M practice (Chikurel and 
Aharoni, 2004). 
 
Within the considered cases, applications in Israel are the most notable ones in terms of 
capacity, effluent quality, application diversity, and suitability to Mediterranean region, and 
costs. Dan Region project in Israel seems to be the largest and most remarkable one with 120 
million m3/yr capacity, post-treatment water handling and reuse applications (e.g. 
groundwater recharge, reservoir storage, soil aquifer treatment, direct irrigation, etc). It also 
fulfils the above mentioned aims by further improving the effluent quality through the Soil 
Aquifer Treatment System to an almost drinking water quality and reclaiming and 
transporting the water for unrestricted irrigation to the South of the country. The second big 
project (Hakishon project) treats the wastewater from the Haifa and Afula area (20/30) and 
based on 60 days retention in a reservoir, screen filtration and chlorination, supplies almost 30 
MMCY (570,000 PE) of unrestricted irrigation water quality effluents to the North of the 
country. Besides the reclaimed water supplied by these two big projects, another 7 WWTP 
effluents are filtered (deep bed) and chlorinated and supplied as unrestricted irrigation water 
(17 MMCY or 230,000 PE). 
[...]
- (meq/l) 12.30 10.40 
SO4

-2 (meq/l) 7.88 2.82 
Cl- (meq/l) 12.87 12.6 

Ca+2 (meq/l) 7.25 5.9 
Mg+2 (meq/l) 5.35 5.97 
K+ (meq/l) 0.45 0.63 
Na+ (meq/l) 14.10 14.0 

SAR 5.62 5.75 
 
Water reuse applications: 
 
Irrigation. 
 
Total area affected by irrigation: 
 
The assays were carried out in an area of 33 m2. 
 
Types of products cultivated in irrigated areas: 
 
The crops tested on surface irrigation can be classified in two groups: a salt sensitive group 
which includes cucumber and turnips, and a salt tolerant group which includes alfalfa, corn, 
courgettes, beans and tomatoes. 
 



MEDAWARE- Task 3 
 
 

 
 

   
110

Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
Not data available. 
 
Problems founded in the start-up, development or final application of the project: 
 
Not problems reported. 
 
Remarkable results: 
 
The experimentation showed that treated wastewater applications instead of groundwater, 
attenuated the detrimental effect of water salinity on the crop. Drip irrigation, “Bas Rhône” 
system, showed the highest irrigation performances and crop yields. The morphology and the 
way the crop was conducted were found to play an important role in determining its final 
bacteriological quality. Irrigated crops and soils did nor shown any helminth eggs 
contaminations. 
 
Information Sources: 
 
El Hamouri, B., Handouf, A., Mekrane, M., Touzani, M., Khana, A., Khallayoune, K., 
Benchokroun T. Use of wastewater for crop production under arid and saline conditions: yield 
and hygienic quality of the crop and soil contaminations. Wat. Sci. Technol., 33 (10-11), pp. 
327-334 (1996). 
 
 
CASE 3: Wastewater reuse by infiltration-percolation in Morocco 
 
Location: 
 
Marrakech, Morocco. 
 
Year of the project development: 
 
1995. 
 
Water origin:  
 
The treatment plant receives a raw domestic wastewater from a tourist complex. 
 
Volume (or flow) of water affected: 
 
The plant has been designed to treat a flow of 300 to 1,000 PE. 
 
Water treatment before reuse (technologies/process applied): 
 
The treatment plant consisted of one anaerobic tank (capacity = 275 m3, depth = 7 m, 
detention time = 5 days), five infiltration basins (area = 5x300 m2) filled with 2 m of 
rapported sand (12% of clay-silt and 88% of sand). 



MEDAWARE- Task 3 
 
 

 
 

   
111

 
The pretreated effluent, by anaerobic tank, was daily applied to sand filters alternatively until 
clogging. 
 
Reclaimed water quality: 
 
Table 22 summarizes the mean characteristics of the influent entering the treatment plant. 

 
Table 22. Characteristics of the plant influent. 

 
 pH TSS* COD* d-COD* TP* d-TP* PO4-P* NH4-N* TKN* 

Mean 6.57 500 650 225 8.5 5.8 3.8 18 41.4 
* mg/l 
 
The system has a high capacity to remove both, particulate and dissolved organic matter (TSS 
91%, COD 93% and d-COD 89 to 93%). 
 
Table 23 summarizes the physical-chemical and microbial characteristics of water irrigation. 
 

Table 23. Characteristics of water used for irrigation. 
 

 Raw wastewater Settled wastewater Filtered wastewater 
pH 6.53 6.91 7.02 

PO4-P* 10.18 3.34 0.028 
TP-P* 11.49 5.26 0.29 

NH4-N* 16.19 6.83 0.002 
NO2-N* 0.013 1.04 0.012 
NO3-N* 0.006 1.48 0.12 
TKN* 30.21 11.06 2.12 

Faecal Coliform** 21.9x105 36.25x102 41 
Faecal Streptocoque** 17.6x103 6.6x101 13 

* mg/l; ** UFC/ml 
 

Water reuse applications: 
 
Irrigation. 
 
Total area affected by irrigation: 
 
In order to test the fertilizer value of wastewater, ten experimental plots (area = 1 m2) were 
tied with ray grass (Lolium perenne) and irrigated, every two days, by the raw wastewater, 
settled wastewater and completely treated wastewater. 
 
Types of products cultivated in irrigated areas: 
 
Meadows. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
Not data available. 
 



MEDAWARE- Task 3 
 
 

 
 

   
112

Problems founded in the start-up, development or final application of the project: 
 
At spring the infiltration - percolation plant presented a low percent removal efficiency due 
probably to overloaded influent. 
 
Remarkable results: 
 
The test allows to see the promising possibility to promote the nutritional of farm animals 
food by using treated wastewater. 
 
Information Sources: 
 
Ouazzani, N., Bousseljah, K., Abbas, Y. Reuse of wastewater treated by infiltration 
percolation. Wat. Sci. Technol., 33 (10-11), pp. 401-408, (1996). 
 
 
CASE 4: Ville de Drargua Wastewater Treatment Plans 
 
Location: 
 
The Commune of Drarga is a commune which grows quickly in Souss-Massed (8,000 
inhabitants). 
 
Year of the project development: 
 
The treatment plants have been in operation since 1999. Stages of the project: 
1997: Study of feasibility 
1997: Environmental impact study 
1998: Convention of partnership sign  
1998: Observation in the United States 
1998: Design of the station 
1999 - 2000: Construction 
October 2000: Inauguration 
May 2001: Beginning of the re-use 
 
Water origin:  
 
Urban water from 5,700 habitants. 
 
Volume (or flow) of water affected: 
 
600 m3/d. 
 
Water treatment before reuse (technologies/process applied): 
 
The plant counts on a system of infiltration-percolation with recirculation of the effluents. 
Also an primary treatment (aerobic basins), a secondary treatment (sand filters) and a tertiary 



MEDAWARE- Task 3 
 
 

 
 

   
113

treatment are included in the process. Reads drying of sludges and a storage tank of  purified 
water are other elements of the plant (see Figures 34 and 35). 
 
Reclaimed water quality: 
 
An analysis reveals the following parameters for the effluents: 
 

Table 24. Effluent quality. 
 

Parameter Influent Yield (%) 
BOD (mg/L) 625 98 
COD (mg/L) 1,825 94 
TSS (mg/L) 651 99 

TKN (mg N/L) 317 96 
P-total (mh P/L) - 72 
Total Coliform 1.6x107 99.9 

Helminth egg per litre - 100 
 
 

Water reuse applications: 
 
The water is used for irrigation (surface, microjet and drop by drop irrigation). 
 
Total area affected by irrigation: 
 
An average of 6 hectares belonging to a total of 12 farmers. 
 
Types of products cultivated in irrigated areas: 
 
Alfalfa, Ray-grass Italien, tomatoes, Zucchini and corn. 
 
The impact of the water reuse on crops grow is shown in Table 25. The savings in fertilizers 
thanks to the use of this water can be observed in Table 26. 
 

Table 25. Biomass yield. 
 

 First cut yield (T/ha) 
Alfalfa 2.85 
Ray-Grass 9.75 

 
Table 26. Savings in fertilizer. 

 
 Tomatoes Zucchini  Alfalfa  Ray Grass Italian Corn 

Water requirements (m3/ha) 8,000 5,000 12,000 10,000 4,000 4,800 
Nitrogen (kg/ha) - 248 155 372 310 124 
Phosphorus (kg/ha) - 352 220 528 440 176 
Potassium (kg/ha) - 408 255 612 510 204 

 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
The total cost of the project has been 2 million US$ as follows: 



MEDAWARE- Task 3 
 
 

 
 

   
114

Design: 200,000 US$; Construction: 800,000 US$; Equipment: 500,000 US$; Transport: 
200,000 US$; Others: 300,000 US$ 
The costs of operation reach 2,000 US$ per month. 
 
The Drarga project was designed to maximize use exploitation of all treated wastewater 
products. The treated wastewaters are sold to farmers and reused in irrigation, the reeds of the 
wetland are cut and sold, the residual sludge is dried and then composted with the organic 
wastes of Drarga, and the biogas of anaerobic basins will be recovered and converted to 
energy. 
 
Problems founded in the start-up, development or final application of the project: 
 
Not remarkable problems reported. 
 
Remarkable results: 
 
The costs of the treatment process are recovered following the recommendations of the Water 
Framework Directive, as follow: the methane of the anaerobic reactors is converted into 
energy. The purified wastewater is sold to the farmers for irrigation, the reeds are cut and 
sold, the sludge is dried and mixed with organic solid waste of Drarga in order to make 
compost. 
 
Purified effluent is sold to the farmers through an association of users of water. This effluent 
has a high content of fertilizing elements (nitrogen, potassium, phosphorus) that makes it 
valuable. The result is the selling price of purified water 0.5 dirham/m3 (0.056 US$/m3) is 
competing with the alternative water sources. 
 
With these actions, nowadays there are a completely lack of water problems in the village of 
Drarga and there is more water available for irrigation. 
 
The agricultural production increased and the farmers save on the application of fertilizers. 
On the other hand, the values of the properties have increased in Drarga. 
 
The station of treatment and re-use of wastewater of Drarga shows the use of non-
conventional waters in a context of dryness.  
 
Information sources: 
 
All information was provided from the treatment plant representatives and by: 
 
Aomar, J., Abdelmajid, K. Wastewater reuse in Morocco. Ministry of Agriculture, Rural 
Development and Water and Forests, Rural Engineering Administration, Development and 
Irrigation Management Directorate, (2002). 
 
 
 
 



MEDAWARE- Task 3 
 
 

 
 

   
115

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 34: Drarga Treatment Plant. 

 



MEDAWARE- Task 3 
 
 

 
 

   
116

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 35: Drarga Treatment Plant (Source: http://www.usaid.gov/ma/successstories/urbansanitation.htm).





MEDAWARE- Task 3 
 
 

 
 

   
118

Selected cases in Palestine 
 
 
CASE 1: Wastewater reuse in Al-Beirah, Palestine 
 
Location: 
 
Al-Beirah city, West Bank, Palestine. 
 
Year of the project development: 
 
Al- Beirah wastewater treatment plant was developed in 2000. 
 
Water origin:  
 
Municipal wastewater. 
 
Volume (or flow) of water affected: 
 
The total volume of influent entering the plant is 3,200 m3/day. 
 
Water treatment before reuse (technologies/process applied): 
 
- Preparation of wastewater influent is accomplished by grit removal and screening. 
- After that it is diverted equally to two parallel aeration tanks, the effluent of aeration tank is 
diverted to two parallel final clarifies, then most of the sludge goes to the thickener for 
dewatering. 
- The water passing to clarify goes to disinfection, by Ultraviolet (UV) radiation. 
 
The final effluent is discharged through Wadi Al-Ein, by 5 km pipeline, to be reused for 
irrigation in Dir-Dabwan land where large uncultivated areas existed there. 
 
 
Reclaimed water quality: 
 
Analysis reveals the following parameters for the effluent: 
 

Table 27. Reclaimed water quality of Al-Beirah WWTP. 
 
 

 
 
 
 
Water reuse applications: 
 
The treated water is used in irrigation. 
 
 

Parameter Unit Influent Effluent 
BOD mg/L 500 10 
COD mg/L 1,000 90 
SS mg/L 10 10 



MEDAWARE- Task 3 
 
 

 
 

   
119

Total area affected by irrigation: 
 
About 2% of the treated wastewater is used for irrigation (60 m3/day) for 0.54 ha open area 
and 600m2 plastic houses.   
 
Types of products cultivated in irrigated areas: 
 
Almonds, apricots, peach, plum, orange, lemon, grapefruit, pecan, fig, walnut, pomegranate, 
mango, cherries, red cherries, Guava, and avocado. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
The construction cost of the wastewater treatment plant is about 7 million €. The total cost for 
treating one cubic meter is 0.32 €. 
 
Problems founded in the start-up, development or final application of the project: 
 
Since the plant is new and no overload is observed or projected for the next few years, the 
most important problem is a political one (continuous Israeli closures) prevents spare parts 
supply, which leads to ineffective maintenances. The operation costs are high, therefore it has 
to be covered by the consumer served by the WWTP, which will lead to efficient use of water 
resources and considered it as an economically good. 
 
Remarkable results: 
 
The results of the three-year operation of the plant have indicated that use of treated 
wastewater for food crops (pilot scale) irrigation is safe and acceptable. No adverse impacts in 
terms of soil or groundwater quality degradation were observed. Conventional farming 
practices were shown to be adequate and the marketability of the produce did not appear to 
pose any problems, and no project-related health problems were detected through medical 
examinations 
 
Information Sources: 
 
EQA. Data Base, 2003. 
 
 
CASE 2: Planning wastewater reuse in the Gaza Strip 
 
The quantity and quality of groundwater, the main water resource in the Gaza Strip, are being 
deteriorated. The aquifer is continuously over-pumped and the gap between water demand 
and water supply increases. The agriculture is the main consumer of groundwater. Wastewater 
reuse could be an option to cover part of the demand. The sewerage system serves only one 
third of the population in the Gaza Strip. The existing three wastewater treatment plants (Beit 
Lahia, Gaza and Rafah) are overloaded and impose serious environmental problems. The 
public acceptance to use treated wastewater is a crucial aspect to ensure the success of any 
reuse project. A sample of 79 farmers were questioned through a questionnaire especially 
designed to fulfil this purpose. The majority of farmers, 68 (86.1%), agreed completely to use 



MEDAWARE- Task 3 
 
 

 
 

   
120

the treated wastewater for irrigation of 2,856 donum (37,700 ha), 80.7% of the total targeted 
area. There is a master plan to construct three wastewater treatment plants which will replace 
the existed ones by year 2020. 
 
Location: 
 
Gaza Strip, Palestine. 
 
Year of the project development: 
 
2002-2020. 
 
Water origin:  
 
Municipal wastewater. 
 
Volume (or flow) of water affected: 
 
The existing wastewater treatment plants in different Governorates of Gaza Strip serve only 
Northern, Gaza and Rafah Governorates. However, not all houses in these Governorates are 
connected to the sewerage network. Despite that the existing three WWTPs are heavily 
overloaded as the actual flow far exceeds the design flow.  To solve these crucial growing 
problems, Ministry of Planning and International Cooperation, in close cooperation with 
Palestinian Water Authority, has identified locations for new three regional plants that will 
replace the existing ones by year 2020. Their location will be far away from the residential 
areas near the eastern border of the Gaza Strip. The planned capacity and quality criteria of 
effluent for the new treatment plants will be about 116.8 Mm3/year with a better effluent 
quality criteria (Class D) for irrigation than that of the already existed plants. 
 
Water treatment before reuse (technologies/process applied): 
 
Not data available. 
 
Reclaimed water quality: 
 
The current effluent quality of the Gaza WWTP is: 
 

Table 28. Reclaimed water quality of Gaza WWTP. 
 
 

 
 
 
 
 
 
 
 

Source: Lyonnaise des Eaux-Khateeb & Alami, LEKA, 2002. 

Parameter Unit Value 
PH - 7.7 

TKN mgN/L 57 
N-NH3 mg/L 18 
N-NO3 mg/L 27 

Phosphate mg/L 26 
Chloride mg/L 418 

Faecal Coliform CFU/100 ml 40 x 106 



MEDAWARE- Task 3 
 
 

 
 

   
121

 
The quality of the effluent from Gaza and even Beit Lahia WWTPs would nearly meet class C 
standards whereas that of Rafah WWTP is of lower quality. 
 
Water reuse applications: 
 
Currently, the reuse of treated wastewater is very restricted to a few illegal irrigation sites 
beside the treatment plants. New plants will serve all Gaza Governorates, will avoid 
environmental problems imposed by the existed treatment plants and will offer a better 
effluent quantity and quality (Class D) for irrigation of many crops including citrus, olives 
and almonds and even for edible vegetables. 
 
Total area affected by irrigation: 
 
The irrigation of 2,856 donum (37,150 ha) is foreseen. 
 
Types of products cultivated in irrigated areas: 
 
Citrus, olives, almonds, alfalfa and edible vegetables. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
Not data available but most of the interviewed farmers 71 (89.9%) are welling to pay for 
treated wastewater. 
 
Problems founded in the start-up, development or final application of the project: 
 
High salinity of Gaza water. 
 
Remarkable results: 
 
The reuse of wastewater effluent for irrigation will no doubt save potable water for human 
usage in addition to introducing solutions for some environment problems. To ensure the 
successful use of wastewater in agriculture, perception of farmers toward wastewater reuse 
has been investigated. This was explored through conducting a questionnaire among the 
farmers. 
 
Information Sources: 
 
Tubail, K.M., A-Dadah, J.Y., Yassin, M.M. Present and prospect situation on wastewater and 
its possible reuse in the Gaza Strip (2003). 
www.med-reunet.com/docs_upload/wastewater.pdf  



MEDAWARE- Task 3 
 
 

 
 

   
122

Selected cases in Portugal 
 
 
CASE 1: Wastewater reuse for irrigation in Portugal  
 
Location: 
 
Évora and Santo André, Portugal. 
 
Year of the project development: 
 
1995. 
 
Water origin:  
 
The study includes experiments with three types of reclaimed water: primary effluent, 
secondary effluent and facultative pond effluent. 
 
Volume (or flow) of water affected: 
 
Not data available. 
 
Water treatment before reuse (technologies/process applied): 
 
The secondary effluent proceeds from a high-rate trickling filter. 
 
Reclaimed water quality: 
 
The average chemical characteristics of the three types of treated wastewater are presented on 
Table 29. 

Table 29. Reclaimed water quality of Gaza WWTP. 
 

Effluent Parameter Primary Secondary Facultative Pond 
pH 7.4 7.5 8.2 

TSS (mg/l) 53.0 29.8 36.2 
BOD (mg/l) 178.8 85.8 61.2 
COD (mg/l) 358.5 223.5 92.6 

Org-N (mg/l N) 12.94 9.48 13.39 
NH4-N (mg/l N) 30.42 20.13 17.92 
NO3-N (mg/l N) 0.97 1.78 1.29 
Tot-N (mg/l N) 40.77 31.43 30.20 
Tot-P (mg/l N) 89.64 103.65 14.58 

Conduct (μS/cm) 1,236 1,237.5 1,503 
Na (mg/l) 118.6 129.7 142.5 
K (mg/l) 22.3 24.7 36.8 
B (mg/l) 0.68 0.76 1.53 

Hardness (ºF) 9.84 9.75 31.9 
FC / 100 ml 2.86x106 1.1x106 3.1x103 

FS / 100 ml 5.0x105 1.0x105 6.8x102 

Helminth eggs / l 56.2 22 Nil 



MEDAWARE- Task 3 
 
 

 
 

   
123

 
Water reuse applications: 
 
Irrigation water was applied by localised (drip) irrigation in experiments with facultative pond 
effluent. Furrow irrigation was used with primary and secondary effluents. 
 
Total area affected by irrigation: 
 
The assays were carried out in a total of 10 ha. 
 
Types of products cultivated in irrigated areas: 
 
A forage crop (sorghum), a cereal (maize) and an oil-bearing crop (sunflower). 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
Not data available.  
 
Problems founded in the start-up, development or final application of the project: 
 
The removal efficiency of primary treatment was 97.6% for Faecal Coliform and 62% for 
Helminth eggs. However, primary effluent can be considered as highly contaminated. The 
microbial quality of the secondary effluent is only slightly better, as the mean removal of 
Faecal Coliform and Helminth eggs was 99% and 85% respectively regarding the raw 
wastewater. The effluent of the facultative pond was much better. 
 
Remarkable results: 
 
The irrigated crops did not show contamination of their consumable parts even when irrigated 
with the primary and secondary effluents, except the lower leaves of forage sorghum. This 
was due to the precautions taken when selecting the irrigation method and crops. It was found 
that no health risk occurred when using drip irrigation. 
 
High yields were even obtained with the crops irrigated with the treated wastewater in 
comparison with the same crops irrigated with potable water and given commercial fertilizers. 
This indicates that important savings in commercial fertilizers are possible by using treated 
wastewater for irrigation. 
 
Information Sources: 
 
Marecos do Monte, H., Angelakis, A., Asano, T. Necessity and basis for establishment of 
European guidelines for reclaimed wastewater in the Mediterranean region. Wat. Sci. & 
Technol., 33 (10-11), pp. 303-316 (1996). 
  



MEDAWARE- Task 3 
 
 

 
 

   
124

Selected cases in Spain 
 
 
CASE 1: Wastewater reuse in Barcelona 
 
Location: 
 
Barcelona, North-West of Spain. 
 
Year of the project development: 
 
Not data available. 
 
Water origin:  
 
The effluent of Barcelona wastewater treatment plant. 
 
Volume (or flow) of water affected: 
 
The reclaimed water will be used to create ecological flow, irrigate farm areas and humid 
deltaic areas and make an anti-salt intrusion barrier. The necessary flows to satisfy these 
demands are the following: 
  Ecological flow: 2 m3/s 
  Irrigation farm areas: 0.75 m3/s 
  Irrigation of humid deltaic areas: 0.4 m3/s 
  Anti-salt intrusion barrier 1st phase: 2,000 m3/day 
  Anti-salt intrusion barrier 2nd phase: 20,000 m3/day 
 
These demands, except the anti-salt intrusion barrier, are seasonal and are required only in the 
dry season. The annual demand is 50 km3 with average rainfall. To supply these demands the 
treatment installations and pipes are designed to treat and transport a flow of 3.5 m3/s. 
 
Water treatment before reuse (technologies/process applied): 
 
The wastewater passes through a biological treatment of activated sludge and the removal of 
nutrients and after passes a tertiary treatment, if the reclaimed water is used as environmental 
flow and irrigation. If the reclaimed water is used in the anti-salt intrusion barrier it receives a 
different kind of treatment (micro filtration and reverse osmosis). 
 
The biological treatment has been designed combining anaerobic, anoxic and aerobic zones, 
in order to reduce nitrogen and phosphorus concentration until the limits required. The tertiary 
treatment is composed by: Regulation basin, Intermediate pumping, Fast mixing, Coagulation 
flocculation, Filtration, UV disinfections, Post disinfections, Oxygen saturation. 
 
To operate the tertiary treatment with constant flow it is necessary to regulate the flow from 
the secondary treatment, this is the reason why a regulation basin is installed. Inside this basin 
there is a pumping station to feed the flocculation chambers, sending the flow necessary to 
supply the instantaneous demand.  



MEDAWARE- Task 3 
 
 

 
 

   
125

 
The flocculation-coagulation chambers are divided in two lines, 4 chambers for each line. The 
remaining time is not less than 20 minutes. The reactives that are added in these chambers are 
polyelectrolyte and aluminium sulphate. The disinfection system is ultraviolet radiation in 
open channel. The plant has 4+1 channels with 263 lamps per channel. The UV transmittance 
is 60%. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 36. Barcelona WWTP- Treatment systems. 
 
Reclaimed water quality: 
 
Although the reclaimed water quality for each use is different, the criteria taken has been 
producing two water qualities: one quality to ecological flow, irrigation farm and humid 
areas, and another different and stricter the anti-salt intrusion barrier. The water quality for 
ecological flow and irrigation is: 
 
  BOD: < 10 mg/l 
  MES: < 5 mg/l 



MEDAWARE- Task 3 
 
 

 
 

   
126

  Turbidity: < 5 NTU 
  Faecal coliforms: < 10 UFC/100 ml 
  Nematodic intestinal eggs: < 1 u/100 ml 
  Residual chlorine: > 0.6 mg/l 
  Dissolved O2: > 7.5 mg/l 
 
The water destined for the anti-salt intrusion barrier will go through an additional process 
(micro filtration and reverse osmosis) to get the following values: 
 
  MES: < 1 mg/l 
  Turbidity: < 0.1 NTU 
  Faecal coliforms: 0 
  Organic matter: < 10 mg/l 
 
In Figure 37 the water qualities are indicated according to their uses. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 37. Flow diagram. 
 
Water reuse applications: 
 
It is forecasted reuse 50 Hm3/year of reclaimed water that will be used as ecological flow in 
Llobregat river, irrigation of farm areas and irrigation of humid deltaic areas. 
 



MEDAWARE- Task 3 
 
 

 
 

   
127

To solve the salt-intrusion problem that the groundwater has, located below the Llobregat 
river, near the Mediterranean sea, reclaimed water will be used to avoid this intrusion making 
and hydraulic barrier. 
 
All the water reuse application forecasted are drown in Figure 38. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 38. Reuse water demands in Barcelona metropolitan area. 
 
 
Total area affected by irrigation: 
 
Not data available. 
 
Types of products cultivated in irrigated areas: 
 
Not data available. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
The investment distribution among the different works that shape the project of water reuse of 
Barcelona’s wastewater plant are indicated in the Table 30. 
 

Table 30. Investment costs (millions €). 
 

 Construction Soil 
preparation Expropiation Technical 

assistance Planning Total 

Pumping stations 
and pipelines 44,38 3,66 0,37 2,22 0,57 51,2 

Biological upgrade 11,07 . - 0,55 0,24 11,86 
Tertiary treatment 19,39 . - 0,97 0,025 20,385 
Anti-salt intrusion 
barrier 4,39 0,16 0,035 0,22 0,28 5,085 

Total 79,23 3,82 0,405 3,96 1,115 88,53 
 



MEDAWARE- Task 3 
 
 

 
 

   
128

 
The operational costs are estimated at approximately 2,083,500 € per year. The details of 
which are as follows: 
  Salaries: 245,000 € 
  Maintenance: 360,000 € 
  Electrical energy: 675,000 € 
  Process reactives: 578,500 € 
  General services: 225,000 € 
 
Referring to project profits, at present in Catalonia there is a canon in the water supply 
invoice that includes the wastewater plants investment and maintenance. This canon is based 
on the principle “People who contaminate pay”. The incomes at present are the following: 
 

Table 31. Project profits. 
 

User Consumption 
(m3/quaterly) 

Tariff 
(€/m3) 

Annual volume 
(million m3) 

Annual incomes 
(million €) 

Domestic < 36 0.2619 22.22 5.82 
Domestic > 36 0.3928 14.82 5.82 
Industrial  0.3571 9.26 3.31 

Total   46.30 14.95 
 
Problems founded in the start-up, development or final application of the project: 
 
Not problems reported. 
 
Remarkable results: 
 
The water reuse of wastewater plant in Barcelona will contribute with new resources to help 
to solve the hydraulic of scarcity problem that the Barcelona metropolitan area suffers. 
 
Information Sources: 
 
Cazurra, T., Compte, J. Water reuse of Barcelona´s wastewater plant. Workshop on 
Implementation and Operation of Municipal Wastewater reuse plants. Thessaloniki, Greece 
(2004). 
 
 
CASE 2: Wastewater reuse in Almería 
 
Location: 
 
Almería, South of Spain. 
 
Year of the project development: 
 
1997 (10 years period for the implementation of the project). 
 
 



MEDAWARE- Task 3 
 
 

 
 

   
129

Water origin:  
 
The effluent of Almería wastewater treatment plant. 
 
Volume (or flow) of water affected: 
 
32,000 m3/day (11.7 Mm3/yr). 
 
Water treatment before reuse (technologies/process applied): 
 
Activated sludge, high speed filtration, ozonation. 
 
Reclaimed water quality: 
 
The reclaimed water quality in this case is the following: 
 
COD:  20-120 mg/l 
BOD5:  35 mg/l 
TSS: < 30 mg/l 
TC: < 100 /100 ml 
Phages:  <100/100 ml 
Helmith eggs: 0 
 
Water reuse applications: 
 
Vegetable irrigation (Figure 39). 
 
 
 
 
 
 
 
 

 
 

Figure 39. Crops irrigation. 
 
Total area affected by irrigation: 
 
3,000 hectares.   
 
Types of products cultivated in irrigated areas: 
 
Vegetables and fruit (tomatoes, citrus, etc.). 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
The final cost of reclamation water is 0.65 €/m3. 



MEDAWARE- Task 3 
 
 

 
 

   
130

 
Problems founded in the start-up, development or final application of the project: 
 
The main problem is to gain support from farmers and the regulators. 
[...]
A water price of 3.10-3 US$/m3 was planned to cover the operating costs. 
 
Problems founded in the start-up, development or final application of the project: 
 
Not enough storage tanks are reported. 
 
Some farmers expressed apprehension and others were slightly reluctant, given the crops 
restrictions imposed. The prohibition of market gardening is particularly difficult to bear for 
the farmers located near the zone irrigated with Medjerda water, who used to farm these crops 
before the project was implemented. 
 
Planners of the early eighties did not consider assessing the reclaimed water market a basic 
step of project design, and this is the explanation that 15 years later reuse is so low compare 
with the initial forecast.  
 
Remarkable results: 
 
Production yields in the irrigated areas were satisfactory. 
 
Before the wastewater reuse project was implemented, some farmers used residual waters of 
the schemes located upstream, Medjerda water blended with drainage water, to irrigate market 
garden crops. 
 
Information Sources: 
 
Barhi, A., Brissaud, F. Wastewater reuse in Tunisia: assessing a national policy. Wat.Sci. & 
Tech., 33(10-11), pp.87-94 (1996). 



MEDAWARE- Task 3 
 
 

 
 

   
152

Selected cases in Turkey 
 
 
Most of the current wastewater reuse applications for agricultural irrigation are of small scale 
in Turkey.  In most cases, treated wastewater is discharged to a creek or a stream.  Farmers 
generally withdraw water from these water bodies to irrigate their fields. Therefore, 
wastewater is reused indirectly for agricultural purposes.  
 
Facilities tailored towards wastewater reuse in agriculture are gaining importance in Turkey.  
However, such projects are currently in the design and construction stages.  Two examples are 
at Viranşehir and Siverek. 
 
Siverek: 
 
In the extension of GAP (South Anatolian Project), the town of Siverek has been selected as a 
pilot site for feasibility and preliminary design for wastewater treatment and reuse for 
irrigation. The project aims to improve the health of a significant share of the local population 
by treating the wastewaters, and demonstrate the feasibility of reclaimed wastewater reuse for 
irrigation. Farmers in Siverek have been using raw municipal wastewater directly to irrigate 
150 ha of field, resulting in a serious environmental and sanitary issue.  In order to overcome 
these problems, an integrated project has been proposed that includes the renewal and 
construction of a sanitary sewer system, a wastewater treatment plant, and an irrigation 
network for wastewater reuse.  It is intended to irrigate 350 ha of land, of which 250 ha are 
crops (cotton, wheat, eggplants, pepper, tomato, cabbage, carrot, spinach) and 100 ha is 
fallow land, with the reclaimed wastewater.  Facilities and processes are designed to respect 
the Turkish discharge standards for physico-chemical parameters and WHO (Class A) 
recommendations for the bacteriological standards for wastewater reuse.  Lagooning system is 
employed as the treatment option. The system includes four treatment ponds; one aerobic, two 
facultative aerobic, and one maturation pond. The project is comprised of three phases for the 
completion.  Phase 1, phase 2, and phase 3 are designed for flows of 9,250 m3/day in 2010, 
14500 m3/day in 2020, and 22500 m3/day in 2030, respectively.  The initial capital costs are 
estimated as 4.88, 0.34, and 4.74 million dollars for the wastewater treatment plant, irrigation 
system, and sewage system, respectively. The investment cost for the expansion of project is 
projected as 2.4 million dollars.  Operating costs of the project is expected to be 205,000 
US$/yr.  The project is still in the approval stage for implementation. 
 
Viranşehir: 
 
A constructed wetland for domestic wastewater treatment and reuse has been designed and 
very recently constructed in the town of Viranşehir.  In this system, wastewater will be settled 
in a primary settling tank within a detention time of 2 hr before being sent to the wetland with 
a design wastewater flow rate of 30 m3/d.  The system is composed of two parallel lines, each 
having a horizontal and a vertical flow bed connected in series. Phragmites australis, an 
extensively used species in wastewater treatment, will be exploited.  The treated wastewater is 
planned to be consumed for irrigation depending on the effluent quality.  It is anticipated to 
have low operational costs, low energy demand, and operational simplicity. Since the 
implementation is in the early experimental stages, it is not feasible to analyse the outcome of 
this project. Although far from setting examples for perfect reuse, there are wastewater 



MEDAWARE- Task 3 
 
 

 
 

   
153

treatment plants in Turkey, where some degree of reuse in agriculture is being/will be 
practiced. Some of them, under construction, are significant in size. Others, though in 
operation, are too small in size and treated wastewater quality is not well documented. For 
example, Kayseri treatment plant, which has a nutrient removing type activated sludge system 
and sludge digestion facility, was designed to produce an effluent fit for reuse in agriculture. 
Currently, the irrigation water distribution system is under construction. The plant produces 
32.9 Mm3/yr of secondary treated wastewater with less than 25 mg/l COD, 10 mg/l TN, 10 
mg/l TSS and 1 mg/l TP in the effluents. Another nutrient removing type activated sludge 
plant, located in Izmir, produces around 182.5 Mm3/yr of secondary treated wastewater with 
less than 20 mg/l BOD, 12 mg/l TN, 30 mg/l, TSS and 3 mg/l TP. The water distribution 
system that will transport the reclaimed wastewater from Izmir Wastewater Treatment Plant 
to irrigate the Gediz plane during summers is under construction. There are other small 
facilities distributed around the country. For example four plants, each serving populations 
between 2000 and 6000 are located around Konya region. These plants have oxidation ditches 
with very long solids residence times and equipped with rapid sand filters and chlorination 
units as tertiary processes.  Numerous other small scale applications are scattered around the 
country where some degree of reuse is being practiced following the secondary treatment 
only. 
 
Full scale applications of wastewater reuse is not widespread in Turkey. However, 
considering the number of wastewater treatment plants, volume of treated wastewater, and 
increasing water demand, the potential for the development of large scale wastewater reuse 
projects for irrigation and other reuse options seems to be significant. 
 
In this part, it has been collected some technical, operational, economical and social 
information about Turkish urban WWTP that have been previously selected. In this respect, 
data has been collected from these treatment facilities in order to present the current situation 
of Turkey and actions to be achieved in Turkey in the content of the irrigation of the lands by 
reusing treated domestic wastewater. 
 
The selected wastewater treatment plants were shared and visited between November-
December 2003. During the site visits, grab samples were taken from influent and effluent of 
each treatment plant and preserved according to Standard Methods. In case that the samples 
could not reach the laboratories of the sub-contractors on the same day, they were sent to the 
laboratory by using the service of the private cargo firms. 
 
In addition to the sampling, some critical questions related to the aim of the project were 
asked to the responsible person(s) (stuff working at the treatment plant) of the UWWTP. All 
the information about the technical, operational, economical and social situation of the 
UWWTP were then gathered together and given in the following sections of this report. 
 
In the following section some case studies regarding direct, official agricultural reuse of 
municipal wastewater within the regions selected by Turkish Project Partners have been 
reported. It should be noted here that there are many other examples in Turkey, where 
“indirect” use as irrigation water is being practiced. These treatment plants discharge their 
treated effluent into creeks or rivers and then provide their irrigation water from these creeks 
or rivers.  
 



MEDAWARE- Task 3 
 
 

 
 

   
154

CASE 1: Mugla, Bodrum-Golturkbuku Urban WWTP 
 
Location: 
 
Mugla, Bodrum-Golturkbuku. 
 
Year of the project development: 
 
The treatment plant has been in operation since 01.01.1996, and has been in charge of 
Golturkbuku since 2002. The treated effluent has been used for irrigation purposes since 
2001. 
 
Water origin:  
 
The treatment plant of Golturkbuku Municipality provides domestic wastewater treatment for 
17,500 capita in summer and 4,500 capita in winter. 
 
Volume (or flow) of water affected: 
 
The capacity of the treatment plant is 2,000 m3/d. It increases in summer months to 2000 m3/d 
and decreases in winter months to only 300 m3/d. 
 
The effluent has been applied to forest area since its first establishment, but is also being used 
for the irrigation of different crops in the same area. 
 
Water treatment before reuse (technologies/process applied): 
 
The treatment facility currently provides only organic carbon removal. The treatment units are 
as follows: coarse screen, fine screens, grit chamber and oil traps, aeration tank, final settling 
tank, chlorination tank, sludge thickening basin, sludge drying basin and belt filter press. 
 
Reclaimed water quality: 
 

Table 38. Bodrum-Golturkbuku effluent. 
 

Parameter Unit Specific Analyses 
Selected for the Project’s Scope 

pH - 6.8 
COD mg/l 63 
BOD5 mg/l - 
TSS mg/l 15 
TKN mg/l 3.9 
NH4-N mg/l - 
TP mg/l 8 
Conductivity μS 2,500 
SAR - 64.9 
SO4

2- mg/l 125 
Cl- mg/l 690 
Faecal Coliform CFU/ 100 ml 300 
Boron mg/l 0.50 



MEDAWARE- Task 3 
 
 

 
 

   
155

 
Water reuse applications: 
 
Since the plant has been in operation, the effluent is being used for irrigation of forest area, 
agricultural land (vegetables and fruits) during summer season. For that purpose, effluent is 
being discharged to the respective area through a pump. 
 
Total area affected by irrigation: 
 
Since its first establishment, an average forest area of 15 m2 is being regularly irrigated. 
 
Types of products cultivated in irrigated areas: 
 
A variety of plants and vegetables (maize, tomatoes, eggplant, mint, okra, squash, melon), 
forest land as well as the garden of the treatment plant are regularly irrigated with the treated 
wastewater. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
Since 1996, 100,000,000,000 TL (80,736 US$) has been spent for wastewater reuse. For the 
establishment of the irrigation system, 3,000 m-long (Ø 110) pipeline has been constructed 
and two pumps have been bought. 
 
Problems founded in the start-up, development or final application of the project: 
 
According to the information gathered from the plant staff and representatives, the 
construction of a new and higher capacity facility is being planned in the nearest future due to 
the fact that the treatment plant capacity is not sufficient enough under current circumstances. 
Consequently, the current plant will be closed as soon as the new facility is in operation. 
Almost 80% of the new planned treatment plant has already been completed. 
 
Remarkable results: 
 
For almost two years, the treated effluent is being used for irrigation purposes. It has 
recently been reported that forest trees are growing noticeably fast since the effluent 
application. 
 
Information Sources: 
 
All information was provided from the treatment plant representatives. 
 
 
CASE 2: Mugla, Bodrum-Bitez Urban WWTP 
 
Location: 
 
Mugla, Bodrum-Bitez 
 



MEDAWARE- Task 3 
 
 

 
 

   
156

Year of the project development: 
 
The plant has been constructed in 1998 by the Bank of Provinces and has been operated by 
Bitez Municipality since 1999. 
 
Water origin:  
 
The treatment plant of Bitez Municipality provides municipal wastewater treatment within the 
boundaries of the municipality for 30,000 capita in summer and 5,100 capita in winter 
months. 
 
Volume (or flow) of water affected: 
 
The capacity of the treatment facility is 3,500 m3/d. The plant operates close to its full 
capacity at 3,400 m3/d in summer, and only when needed in winter season because of 
low/insufficient wastewater input/supply. Since the start-up of its operation, 85% and 70% of 
treated wastewater is being used as irrigation water, respectively in summer and winter. 
 
Water treatment before reuse (technologies/process applied): 
 
The treatment plant currently features a biological treatment unit for organic carbon 
abatement. It consists of a coarse and fine screen, an aeration tank, a final settling basin, a 
chlorination basin, a sludge thickening tank and a belt filter press unit. 
 
Reclaimed water quality: 
 

Table 39. Bodrum-Bitez effluent. 
 

Parameter Unit Specific Analyses 
Selected for the Project’s Scope 

pH - 7.7 
COD mg/l 170 
BOD5 mg/l - 
TSS mg/l 50 
TKN mg/l 1.5 
NH4-N mg/l - 
TP mg/l 0,5 
Conductivity μS 13,000 
SAR - 168.9 
SO4

2- mg/l 684 
Cl- mg/l 3,740 
Faecal Coliform CFU/ 100 ml 9,600 
Boron mg/l 0.65 

 
Water reuse applications: 
 
Since the start-up period of the plant, the effluent has been applied to agricultural land, forest 
and grassland in summer months. Effluent discharge is being pumped to the location where it 
is used for irrigation. 
 



MEDAWARE- Task 3 
 
 

 
 

   
157

Total area affected by irrigation: 
 
Since the first installation of the plant, the effluent is regularly being applied for irrigation on 
3 000 m2 land in summer months. 
 
Types of products cultivated in irrigated areas: 
 
Effluent is used for the irrigation of forest area and citrus fruits. 
 
Costs: total cost of the project; final cost of water reuse per cubic meter: 
 
Until now 250,000,000,000 TL (201,840 US$) has been invested for an irrigation pipeline 
network since its construction in 1998. 
 
Problems founded in the start-up, development or final application of the project: 
 
According to information provided by representatives of the facility, the effluent used for 
irrigation of grassy lawn and flowers by means of sprinklers resulted in dry and pale crop 
products. Therefore, it has been decided to switch to a more effective irrigation system, like 
the trickling type irrigation. 
 
Remarkable results: 
 
The effluent has been used for irrigation purposes since its first operation time.  Parallel to the 
increase in population and thus in water demand, the capacity extension is planned in the 
nearest future. Fast growth of pine trees being irrigated with treated wastewater has also been 
reported.  
 
Information Sources: 
 
All information was provided from the treatment plant representatives. 
 
 
CASE 3: Mugla, Bodrum-Bitez Urban WWTP 
 
Location: 
 
Duzce- Merkez 
 
Year of the project development: 
 
The plant is in operation since 01.01.1993. 
 
Water origin:  
 
The treatment plant of Duzce-Merkez municipality provides wastewater treatment for 100,000 
capita. 
 



MEDAWARE- Task 3 
 
 

 
 

   
158

Volume (or flow) of water affected: 
 
The capacity of the treatment plant is 480,000 m3/day. The treatment plant currently operates 
at 50% of its total capacity. Hence, the daily treated wastewater corresponds to 240,000 
m3/day. The treated wastewater has been used for irrigation of grassy lawns since its first 
establishment and throughout the whole year. The irrigation system is operating once a week 
and every day in winter and summer seasons, respectively. 
 
Water treatment before reuse (technologies/process applied): 
 
The treatment plant currently provides biological organic carbon removal. The plant features 
the following units: fine bars and screens, three aerated sand filters, two primary settling 
tanks, one trickling filter, two secondary settling tanks, one sludge thickening basin, two belt 